Zhejiang Light Industrial Products Inspection and Research Institute
National Textiles and Garment Quality Supervision Inspection Center(Zhejiang)

Test report

Number:W202009812E
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N f Cust
ame of Customer Cor, Ltd

Quanzhou City Quanyi Toilet Articles

QuanZhou City

No. 65 , XiaoWuTang Community
Address LingYuan Street, JinJiang City

FuJian Province

Manufacturer = Address ==
Name of sample: KN95 mask
Characteristics of sample: WHITE
Trademark of sample: ———
Sample Specification/model: ———
information Level: ——

Art. No.: ——

Category of safety specification: ——

Above—mentioned information by Customer—supplied

The sent way of Courier Sample quantity 30 pieces
sample

Recelélng]Pate of 2020/04/23 Test Category Entrusted inspection
ample

Date of Testing

2020-04-24- 2020-04-28

RatingRequirements

GB 2626-2006

Test Summary:

See the attached page for the results

Remarks

The sample is not pretreated and the result is for reference

Approved by: {i:-"/\\ 1;



Test report
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STANDARD
ITEM RESULT RATING
(KN95)
1. FILTER EFFICIENCY(SALT MEDIUM)
(GB 2626-2006 6.3)(%)
= =95.0 98.1 PASS
2. RESPIRATORY RESISTANCE
(GB 2626-2006 6.5 & 6.6)(Pa)
-INSPIRATORY RESISTANCE <350 115 PASS
-EXPIRATORY RESISTANCE <250 101 PASS
3. HEADBAND
(GB 2626-2006 6.11)
No breakage and
- =10N,hold on10s . PASS
slippage were observed
4. APPEARANCE
(GB 2626-2006 6.1 & 6.2)
The appearance quali
Meet the requirements of i Qualty
- of 2 masks conforms to PASS
GB 2626-2006 standard
the standard
5.VISUAL FIELD BELOW MASK
(GB 2890-2009)(° )
- =60 75 PASS

Picture(s) of sample

—End of report—
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